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DESCRIPTION:

ACG

REVISIONS

REV. ZONE DESCRIPTION BY DATE

A INITIAL RELEASE ACG 12/20/22

B UPDATE DESIGN TO REPLACE U-BOLTS WITH CLAMPS ACG 10/19/23

C UPDATE QTY OF FLAT, LOCK AND NUTS FROM 20 ACG 02/07/24

NOTES:

1. ALL METRIC DIMENSIONS ARE IN BRACKETS.

ITEM PART NO. DESCRIPTION QTY. WEIGHT

1 XP197U.01 PLATE, CROSSOVER, 1.9-4.5" X 1.9-4.5" OD 2 6.93 LBS

2 DCP10 1.9" O.D. - 4.5" O.D. HALF CLAMP 4 2.22 LBS

3 GD05800 5/8"-11 UNC x 8" Galv Threaded Rod (A449) 12 0.69 LBS

4 GWF05 5/8" GALV USS FLAT WASHER 28 0.06 LBS

5 GWL05 5/8" GALV LOCK WASHER 28 0.03 LBS

6 GN05 5/8-18 UNC GALV HEX NUT (GRADE 5) 28 0.08 LBS
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